&

HY-PRO

4ft 6in Striker Football Table
Assembly Instruction

Item no: HP05844

IMPORTANT!

Please keep your instructions. Before attempting assembly, please read through this
instruction book to familiarise yourself with all the parts and assembly steps.

We recommended that two adults assemble this game. Please refer to the Parts List inside
and be sure that all parts have been included. You will need a spanner and screwdriver

(not included) to assemble.

If you have a problem with this product we want to help,
for assistance, please call 0800 731 0006



4]

5|

3 PLAYER ROD-RED

2 PLAYER ROD-RED

5 PLAYER ROD-RED

G

8X40MM BOLT

N

N

SIDE PANEL END PANEL PLAYFIELD LEFT LEG
2PCS 2PCS 2PCS 1PC 2PCS
6 7
N I
RIGHT LEG END LEG PANEL 2 PLAYER ROD-WHITE | 5 PLAYER ROD- WHITE
2 PCS 2PCS 2PCS 1PC 1PC
14 | 15|
@
ﬂﬁ7

g

3.5x18mm SCREW

3.5x12mm SCREW

SOCCER BALL

SLIDE SCORERS

8X25MM BOLT

2PCS 1PC 1PC 8 PCS 4 PCS
= i i = B
Q
g & g v

3.5x12mm SCREW

8 PCS 4 PCS 2 SETS 8 PCS 20 PCS
21 | 22 | 23 | 24 | 25 |
@ '
( f ’,
ALLEN KEY 8X30MM BOLT WASHER BALL ENTRY CUP LEG LEVELLER

1PC 16 PCS 32 PCS 2 SETS 4 PCS

26 | 27 | 28 |
BALL CATCHER GOAL BALL RUNNER
2 PCS 2 PCS 2PCS




Parts List

29]

PRE-INSTALLED

PLAYER - RED
13 PCS

30 | PRE-INSTALLED

PLAYER - WHITE
13 PCS

ﬂ PRE-INSTALLED

GRIP - MOLDED
8 PCS

32

PRE-INSTALLED

©

ROD END CAP
8 PCS

33 I PRE-INSTALLED

il

BUMPER
16 PCS

PRE-INSTALLED

ROD WASHER
16 PCS

35| PRE-INSTALLED

BUSHING - OUTSIDE

16 PCS

36 | PRE-INSTALLED

BUSHING - OUTSIDE

16 PCS




FIG. 1

Using Bolt (Part #14) & Washer (Part #23) Attach the Side Panel (Part #1)
to the two End Panel (Part #2).

Please make note that this Side & End Panels 9, f@

will be upside down at this stage. 2 1

Once completed slide the playfield (Part #4) into the grooves on the end and side panels.
Please make sure the playfield is upside down at this stage.




Complete the table frame by securing the

Once done secure the table frame.
) Fixing the Support Brace (Part#3)

Connect the Ball Catcher S o @/@9 @ using Screw (Part#20) via

(Part #26) to the Side Panels (Part #1) ! the pre-drilled holes.

using Screw (Part #20). Then connect the Goal (Part #27)

to the End Panels (Part #2) using Screw (Part#20).

Finally use the Ball Runner (Part #28) to connect Ball Catcherand Goal together.

e
a® &<
Attached the Left & Right Leg (Part #5 & #6)to the -
completed frame using Bolt(Part#22) & Washer (Part#23).
Once done, attach the End Leg Panel (Part #7) to the
completed Legs using Bolt (Part #19) & Washer (Part #23) %

Screw the Leg Leveller (Part#25) into
the completed legs. Finally ensure all
screws & bolt are firmly tightened & secured.



With the help at least two adults carefully turn the table upright on its legs.
@ Fix the Slide scorer (Part#18) into the predrilled holes using Screw (Part#15)
Attached the Ball Entry Cup (Part#24) to the Side Panel (Part #1) using Screw (Part#16).

ORDER OF PLAYERS

(OVERHEAD VIEW)
[
Q- 000
O 0O
- -
— @ @ @
@ 00000
BL 2 2n 2 2 J
O o000
o o @ Finally, fix the player rods into position using the diagram
lo—0—@ m shown. Once in position check that the players are the right
way up and simply click the bushings together to fix the
:
I player rods into place.
. = RED SHIRT/ O = WHITE SHIRT/
BLACK SHORT BLACK SHORT You are now ready to play!

WARNING: Choking Hazard - This product contains small balls and / or small parts.
Not suitable for children under 3 years.

- Caution! Adult assembly required.

- Sharp point on screws; unpack and assemble with care. Keep small parts and

polybag away from children during and after assembly. You need a spanner and

screwdriver (not included) to assemble.

Need help? Visit our website for replacement parts and product support www.hy-pro.co.uk/games-tables
or call our customer service line on 0800 731 0006
©Hy-Pro Sports 2018
Manufactured by
Hy-pro International Unit 16-37, 5/F, Beverley Commercial Centre
Hy-Pro House, Centrus Park, Arenson Way, NO 87-105 Chatham Road South
Dunstable, Bedfordshire, LU5 5BN, UK Tsim Sha Tsui, Kowloon, Hong Kong Made in China



